Read 45-0343.pdf text version

TM

OWnERS mAnuAl

model no. 45-0343

DETHATCHER FOR SWEEPERS

CAUTION: ReadRulesfor SafeOperation andInstructions Carefully

· Safety · Assembly · Operation · Maintenance · Parts

PRINTEDINU.S.A.

FORMNO.48824(REV.6/06)

SAFETY RulES

Anypowerequipmentcancauseinjuryifoperatedimproperlyoriftheuserdoesnotunderstandhowtooperatetheequipment. Exercisecautionatalltimes,whenusingpowerequipment. · Readthisownersmanualcarefullyforoperatingandserviceinstructionsbeforeattemptingtoassembleoroperatethe dethatcher.Bethoroughlyfamiliarwiththeproperuseofthedethatcher. · Readthevehicleownersmanualandvehiclesafetyrules,andknowhowtooperatethevehiclebeforeusingthe dethatcher. · Readthelawnsweeperownersmanualandsafetyrules,andknowhowtooperatethelawnsweeperbeforeusingthe dethatcher. · Neverallowchildrentooperatethetractorordethatcherattachment,anddonotallowadultstooperatewithoutproper instructions. · Thisdethatcherattachmenthassharptinepoints.Alwayshandlewithcareandwearsubstantialfootwearwhen operatingthisdethatcher. · Donotallowanyonetorideorsitonthedethatcher,lawnsweeperortowingvehicle. · Keeptheareaofoperationclearofallpersons,particularlysmallchildren,andalsopets. · Alwaysbeginwiththetransmissioninfirst(low)gearandengineatlowspeed,andgraduallyincreasespeedas conditionspermit. · Vehiclebrakingandstabilitymaybeaffectedwiththeattachmentofthisequipment.Beawareofchangingconditions onslopes.Refertosafetyrulesinthevehicleowner'smanualconcerningsafeoperationonslopes.STAY OFF OF STEEP SlOPES. · Alwaysoperateupanddownaslope,neveracrossthefaceofaslope · Thisequipmentshouldbeoperatedatreducedspeedonroughterrain,alongcreeksandditchesandonhillsides,to preventtippingandlossofcontrol.Donotdrivetooclosetoacreekoraditch. · Followthemaintenanceinstructionsasoutlinedinthisownersmanual.

LOOKFORTHISSYMBOLTOPOINTOUTIMPORTANTSAFETY PRECAUTIONS.ITMEANS--ATTENTION!BECOMEALERT! YOURSAFETYISINVOLVED.

CARTOn COnTEnTS

1. SpringTines(7) 2. FrameAssembly 3. GaugeWheel

1

2

3

2

SHOWN FULL SIZE

E A B C

F D H G K

J

I

L

M

NOT SHOWN FULL SIZE

N O P

HARDWARE PACKAGE

REF. A B C D E F G H

QTY. 1 7 2 2 1 2 2 2

DESCRIPTIOn HexBolt,1/2"x3-1/2" HexBolt,5/16"x1-1/2" ClevisPin,5/16"x1-3/8" U-Bolt TransportHook Washer,5/16" Washer,1/2" HairCotterPin,3/32"

REF. I J K L M N O P

QTY. 14 4 7 1 1 2 2 2

DESCRIPTIOn Washer,3/8" NylockNut,1/4" NylockNut,5/16" JamNut,Plain1/2" JamNut,Nylock1/2" VinylCap ConduitClamp KeeperBracket

3

ASSEmBlY

TOOlS REQuIRED FOR ASSEmBlY

(1) (2) (2) (1) 7/16"Wrench 1/2"Wrenches 3/4"orAdjustableWrenches Knife

4. Assemblea1/2"washer,thewheel,another1/2"washer andthe1/2"plainjamnutontothe1/2"x3-1/2"hexbolt. Seefigure2. 5. Inserttheboltthroughtheweldedbracketandassemble the1/2"nylockjamnutontothebolt.Adjustthenutsso thatthereisnoendplayinthewheelandthentighten thenutssecurelyagainsttheweldedbracket.Makesure thewheelstillturnsfreely.Seefigure2.

REmOVAl OF PARTS FROm CARTOn

Removeallpartsandhardwarepackagesfromthecarton.Lay outallpartsandhardwareandidentifyusingtheillustrations onpages2and3. 1. Turntheframeassemblyasshowninfigure1. 2. Assemblesevenspringtinestothetopoftheframetube. Usea5/16"x1-1/2"hexbolt,two3/8"flatwashersand a5/16"nylocknutforeachspringtine.Placeone3/8" flatwasherontopoftheframetubeandthesecond3/8" flatwasherontopofthespringtine.Seefigure1. nOTE: On sweepers smaller than 42", use only five springtines. 3. Assembleavinylcapontoeachendoftheframetube. Seefigure1.

Use this hole for 42" & 46" sweepers Use this hole for smaller sweepers

1/2" NYLOCK JAM NUT 1/2" JAM NUT 1/2" WASHER 1/2" WASHER 1/2" x 3-1/2" HEX BOLT

FIGuRE 2

5/16" x 1-1/2" HEX BOLT VINYL CAP

3/8" WASHER

5/16" NYLOCK NUT VINYL CAP

FIGuRE 1

4

6. Assembleaconduitclampontoeachendofthesweeper heightadjustmenttubesothatthestraightpartofthe clampisontopofthetube.Seefigure3. 7. Removethehitchbracketsandthebolts,ifpresent,from theendsofthesweeper'shitchtubes.Slidethetransport hookontotheL.H.hitchtubeasshowninfigure3. 8. Reassemble the hitch brackets and bolts to the hitch tubes.Refertoyoursweeperowner'smanual.

If you have a 30" sweeper, skip steps 12 through 14. 12.Makesurethesweeperheightadjustmenthandleisstill settoaboutthemiddleofit'sadjustmentrange. 13.Centerthedethatcherwiththesweeper. 14.Assemblethekeeperbrackets(bendtotheinside)tothe sweeper'shitchtube,outsideoftheconduitclamps.Use au-boltandtwo1/4"nylocknutsperbracket.Positionthe keeperbracketsagainstthesidesoftheconduitclamps, approximatelyperpendiculartotheground.Tightenthe nylocknutswithoutbendingthekeeperbrackets.See figure5.

KEEPER BRACKET U-BOLT

TRANSPORT HOOK CONDUIT CLAMP

FIGuRE 3

9. Connect the sweeper to the tractor. Set the sweeper height adjustment handle to about the middle of it's adjustmentrange. 10.Placethedethatcherinfrontofthesweeperhousing, underneaththehitchtubes. 11.Connectthedethatchertotheconduitclampusingtwo 5/16"x1-3/8"clevispins,5/16"washersand3/32"hair cotterpins.Seefigure4.

HEIGHT ADJUSTMENT MIDDLE SETTING 5/16" x 1-3/8" CLEVIS PIN 5/16" WASHER

1/4" NYLOCK NUT

FIGuRE 5

15.Liftthefrontofthedethatcherandsecureitintransport positionusingthetransporthook.Seefigure6.

TRANSPORT HOOK

3/32" HAIR COTTER PIN

FIGuRE 4

5

FIGuRE 6

OPERATIOn

RAISInG/lOWERInG THE DETHATCHER

1. Toraisethedethatcherfortransport,liftuponthefront ofthedethatcherandsecureitwiththetransporthook. Lowerthedethatcherbyreleasingthetransporthook.

mAInTEnAnCE

1. Before each use, check all nuts and bolts for tightness. 2. Cleanaftereachusetohelppreventrust. 3. Ifrustappearsonthespringtines,sandlightlyandcoat withenamelpaint.

SETTInG THE OPERATInG POSITIOn

1. Theoperatingheightofthedethatcheriscontrolledby thegaugewheelatthefrontofthedethatcherandisnot adjustable.Thecorrectwheelpositionwasdetermined infigure2whenyouassembledthewheel. 2. Setthesweepertothedesiredoperatingheight.(The bestheightisusuallywiththebrushessetabout1/2" down into the grass.) Refer to your sweeper owner's manualforsweeper.

STORAGE

1. Alwaysstoreinadryarea,andcoatexposedmetalwith lightoilwhennotinuse.

uSInG THE DETHATCHER

Regularremovalofthatchiscriticaltothemaintenanceof ahealthylawn.Thatchislayerofstems,clippings,runners, rootsandleavesthathavenotdecayed.Excessivethatch prevents air, water and fertilizer from reaching the roots. The dethatcher will effectively dislodge excessive thatch fromyourlawn. 1. Startwiththetractorinlowgear.Varytheforwardspeed todeterminethebestspeedformaximumdethatcher performance. 2. Useacrisscrosspatterntoachievethemostevenremoval ofthatch. 3. Onslopes,alwaysoperateinanupanddowndirection only. 4. Avoidextremelysharpturns. 5. Avoidtowingthedethatcheracrosssuddensteepdips inthegroundwhiledethatching.Lossofgroundcontact withthegaugewheelcouldcausethedethatchertobe pulledbackunderneaththesweeper.

6

REPAIR PARTS FOR mODEl 45-0343 DETHATCHER FOR SWEEPERS

4 6

19 2 6 15 17 16

9 1 8 5 9 15 12 10 12 11 3

7 14 13

19 17

18

REF. NO. 1 2 3 4 5 6 7 8 9 10 11

PART QTY. NO. 64650 46761 48098 43085 43081 43070 47810 48812 47413 43055 44025 1 7 1 7 2 14 7 2 2 2 1

DESCRIPTION

REF. NO.

PART NO.

QTY.

DESCRIPTION Washer,1/2" JamNut,Plain1/2-13 JamNut,Nylock1/2-13 U-Bolt,1/4-20 HexNut,1/4-20 VinylCap Hook,Transport Bracket,U-BoltClamp Owner'sManual

SpringMountFrameAssem. SpringTine GaugeWheel HexBolt,5/16-18x1-1/2" Washer,5/16" Washer,3/8" NylockNut,5/16-18 ClevisPin,5/16"x1-3/8" Clamp HairCotterPin,3/32" HexBolt,1/2-13x3-1/2"

12 R19171616 2 13 43019 1 14 48115 1 15 48813 2 16 47189 4 17 44481 2 18 48811 2 19 25054 2 48824 1

REPAIR PARTS Agri-Fab,Inc. 303WestRaymond Sullivan,IL.61951 217-728-8388 www.agri-fab.com

8

Information

8 pages

Find more like this

Report File (DMCA)

Our content is added by our users. We aim to remove reported files within 1 working day. Please use this link to notify us:

Report this file as copyright or inappropriate

613988